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Buprenorphine Inductionn

Overview: Goal of induction

To find the dose of bupreenorphine at which the 
patient:

discontinues the use of other opioids,

experiences no cravinngs, 

has no opioid withdraawal symptoms, and

has minimal/no side eeffects



Buprenorphine Inductionn

Overview: Practical Issues wwith Induction

As part of the physician’ss preparation for office-
based buprenorphine ttreatment, he/she will need 
to decide whether to keeep a supply of medication 
inin thethe oofficeffice forfor inductiinductionon administrationadministration, oror toto 
have the patient fill a prescription for the first 
dayday’ss dosedose aandnd bringbring tthhhehe medicationmedication toto thethe officeoffice 
where it will be adminisstered.

ThereThere areare advantagesadvantages anandd disadvantagesdisadvantages toto eacheach 
approach.



Buprenorphine Inductionn-Meds in your office

Overview: Practical Issuues with Induction 
(continued)

Keeping a supply of bbuprenorphine tablets in 
the office means thee phyp ysician must keep p
the records requiredd by federal and state 
law for maintaining ssupplies of controlled 
substances for admiinistration or 
dispensing.  Those rrecords may be audited 
by the DEA. 



Buprenorphine Inductionn-using a pharmacy

Overview: Practical Issuues with Induction 
(continued)

Giving the patient a prescription for the first 
dayy’s doses,  and haaving the pg patient fill the 
prescription and brinng the tablets back to 
the office means theere would be a delay 
with the first day’s ddosing and a risk that a 
patient might not retturn with the filled 
prescription.  



TechniqueTechnique ofof SSSublingualSublingual UseUse

TakT ke tiime to expllaiin thhe absbsorption of bi f buprenorphine hi
in the sublingual area

The tablet is bitter (Naloxonee), mint prep may help and 
many patients will conscioously or unconsciously 
swallowswallow ttheirheir salivasaliva whilewhile waitingwaiting fforor thethe ttenen minutesminutes

Have the patient try to keep the oral solution of 
dissolveddissolved buprenorphinebuprenorphine inin thethe anterioranterior aspectaspect ofof thethe 
mouth for the full ten minuutes.  It may then be spit 
out or swallowed.   Expecttoration may verify use.



Buprenorphine Inductionn – Day 1
PatiP ients ddependdent on shhortt-acting opioidsi i id

Instruct patients to abstain from any opioid use for 
1212-2424 hourshours (so(so theythey areareee inin mmildild-moderatemoderate 
withdrawal at time of firrst buprenorphine dose)

CanCan uusese anan opioidopioid withdrwithdrawalawal scalescale (COWS)(COWS) toto 
assess severity of withddrawal when the patient 
arrives at the office andd to track the patient's 
response to first day’s ddose

ForFor withdrawalwithdrawal scalesscales, seesee AppenAppenndixndix BB ofof CSACSATT ClinicalClinical GuidelinesGuidelines forfor 
the Use of Buprenorphine in thee Treatment of Opioid Addiction 2004 
or WWW.AOAAM.ORG



Buprenorphine Inductionn – Day 1

Patients dependent on sshort-acting opioids 
(continued)

If patient is not in opiooid withdrawal at time 
of arrival in office, thhen assess time of last 
use and consider eitther having him/her 
return another day oor wait in the office until 
evidence of withdrawwal is seen



Buprenorphine Inductionn – Day 1

Patients dependent on shortt-acting opioids (continued)

First dose: 4/1 or 8/2 mg sublingual 
buprenorphine/naloxonne (Suboxone) or 4 to 8 mg 
of buprenorphine SL (SSebutex)

Monitor in office for up too 2 hours after first dose

The length of time thee patient is monitored in the 
office can vary depeending upon the clinician’s 
familiarity with the ppatient, and the clinician’s 
ffamiliiliaritity withith usiingg buprenorphine.b hi



Buprenorphine Inductionn – Day 1
PatiP ients ddependdent on shhort--acting opioids (i i id continue( i d)d)

If opioid withdrawal appeaars shortly after the first dose, 
itit suggestts tthhatt ththe bbupprenorphihine may hhave 
precipitated a withdrawaal syndrome

CliCliniicall experiience suggeests tht the perioi dd off greattest t
severity of buprenorphine-related precipitated 
withdrawalwithdrawal occursoccurs inin theeethe firstfirst fewfew hourshours (1(1--4)4) afterafter aa 
dose, with a decreasingg (but still present) set of 
withdrawal sympy ptoms oover subseqquent hours



Buprenorphine Inductionn – Day 1
PatiP ients ddependdent on shhort--acting opioids (i i id continue( i d)d)

If a patient has precipitateed withdrawal consider:  
givinggiving anotheranother dosedose ooff buprenorphinebuprenorphine, attemptingattempting toto 

provide enough agonist effect from buprenorphine to 
suppppress the withdrawwal,, or

stopping the induction,, provide symptomatic 
treatments for the withdrawal symptoms, and have 
patient return the nexxt day.

Since the latter would riskk loss of the patient, the first 
optionoption sshouldhould bbee cconsidonsideredered.  RememberRemember thethe higherhigher thethe 
COWS score prior to treaatment, the more successful the 
induction.



Buprenorphine Inductionn – Day 1

Patients dependent on shortt-acting opioids (continued)

Can re-dose if needed (evvery 1-4 hours, if opioid 
withdrawal subsides thhen reappears)

Maximum first day dose of 16/4 mg 
buprenorphine/naloxonne with rare instances 
requiring higher dosess



Induction: Patient Physically Deppendent on Short-acting 
Opioids, Day 1

Patient dependent on short-acting opioids?

Withdrawal symptoms
t 12 24 h

Yes

No
present 12-24 hrs

after last use of opioids?

Give buprenorphine/naloxone
4/1  to  8/2 mg, observe

Yes

Withdrawal symptoms
continue or return?

R t d t
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No Withdra

Repeat dose up to
maximum 16/4 mg for first day

Withdrawal symptoms
relieved?
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No
y

Yes

Daily dose established. Re
concon

Stop;
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induction

awal symptoms
return?
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Daily dose established.

Yes

nage withdrawal
ymptomaticallyy p y

turn next day for
ntinued inductionntinued induction.
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Buprenorphine Inductionn – Day 1
PatiP ients ddependdent on shhortt-acting opioids (i i id continue( i d)

Can initiate therapy startiing with 
buprenorphine/naloxone combination tablets 

If beginning with buprenoorphine monotherapy 
tablets, then switch to bbuprenorphine/naloxone 
combination tablets afteer 2-3 days

When switching to combiination tablets, switch 
directly to same dose off buprenorphine (i.e., from 
88 mgmg dailydaily gogo toto 8/28/2 mgmg daily)daily)



Buprenorphine Inductionn – Day 1

Patients dependent on longg-acting opioids
PatientsPatients shouldshould hhaveave dosdossese decreasesdecreases untiluntil theythey areare 

down to ≤40 mg/d of methadone

BeginBegin inductioninduction 4848 toto 9696 hourshours afterafter lastlast dosedose ofof 
methadone, Give no further methadone once 
buprenorphinebuprenorphine inductioinductioonon isis startedstarted



Buprenorphine Inductionn – Day 1

Patients dependent on long-acting opioids 
(continued)

Use similar proceduree as that described for 
shortshort actingacting ssopioidsopioids 

Expect total first day dose of 8/2 mg 
sublingual buprenoorphine/naloxone, but 
may go higher if neeeded



Induction: Patient Physically Deependent on Long-acting 
Opioids, Day 1

Patient dependent on long-acting opio

If LAAM, taper to ≤ 50-55 mg for
Monday/Wednesday dose

If methado
Yes

48-96 h
give bupren

48 hrs after last dose,
give buprenorphine 4/1  to 8/2 mg

Withdrawal symptoms present?

Give buprenorphine 4/1 mg 

Yes

Repeat dose up to maximum 16/4 mg/24 h

Withdrawal symptoms continue?

Yes

p p g

Withdrawal symptoms relieved?
Yes

Daily
dose

established

oids?

one, taper to ≤ 40 mg 
per day

rs after last dose,
norphine 4/1 to 8/2mg

NoNo

Daily
dose

established

hrs 

No

Manage withdrawal symptomatically
No

GO TO INDUCTION FOR PATIENT
PHYSICALLY DEPENDENT



Buprenorphine Inductionn – Day 2+

Patients dependent on sshort- or long-acting 
opioids

After the first day of bbuprenorphine 
inductioninduction forfor patienpatienntsnts wwhoho areare dependentdependent 
on either short-actinng or long acting 
opioidsopioids, thethe procedproceduresures areare essentiallyessentially thethe 
same  



Buprenorphine Inductionn – Day 2

Patients dependent on sshort- or long-acting 
opioids (continued)

On Day 2, have the paatient return to the 
officeoffice oror callcall, ifif pospossiblesible, forfor 
assessment and Daay 2 dosing

Adjust dose accordinng to the patient’s 
experiences on first day



Buprenorphine Inductionn – Day 2

Patients dependent on shorrt- or long-acting opioids 
(continued)

Adjust dose according too the patient’s 
experiences:

lower dose if patient wwas over-medicated at end 
of Day 1

hihighher ddose ifif thhere wwere witi hhddrawall symptoms 
after leaving your offfice and/or if patient used 
opioidopioid aagonistsgonists

Don’t assume abstinencee after the first day’s dose



Buprenorphine Inductionn – Day 2

Patients dependent on shorrt- or long-acting opioids 
(continued)

Continue adjusting dosee by 2/0.5-8/2 mg 
increments until an inittial target dose of 12/3-24/6 
mg is achieved for the second day

If continued dose increasses are indicated after the 
second day, have the ppatient return for further 
dose induction (with a maximum daily dose of 
32/832/8 mg))



Induction: Patient Physically Deppendent on Short- or 
Long-acting Opioids, Days 2+

Patient returns to office on 8/2-12/3 mg

Withdrawal symptoms
present since last dose?

Yes

Maintain pa
8/2 12/3 mg

No
present since last dose?

Increase buprenorphine/naloxone
dose to 12/3-16/4 mg

8/2-12/3  mg
Yes

Withdrawal symptoms
continue?

No Withdrawal sym
return?

Yes

Administer 4/1 mg doses up
to maximum 24/6 mg (total)

for second day 

Withdrawal symptoms
relieved?

Manage withdr
symptomatic

Yes

No

Daily dose established. 

atient on
g per dayg per day.

mptoms Daily dose established.
No

Return next day for continued
rawal
ally

induction; start with day 2
total dose and increase by
2/0.5-4/1 mg increments.

Maximum daily dose: 32/8 mg



Buprenorphine Inductionn

Patients not physically dependent on 
opioids
Examples:

AA ppatientatient atat highhigh riskrisk ffforfor rrelapseelapse toto opioidopioid uuse,se, 
such as a person whho had been incarcerated 
and was recently released 

A patient whose use oof illicit opioids has not 
reached the level thaat meets the DSM IV criteria 
for dependence but meets the criteria for abuse 
and is at risk for devvelopment of dependence



Buprenorpp phine Inductionn

Patients not physically depeendent on opioids 
(continued)

First dose: 2/0.5 mg subliingual 
bbuprenorphih ne/nali / loxonne

Monitor in office after firsst dose

The length of time thee patient is monitored in the 
office can vary depending upon the clinician’s 
ffamiliiliaritity withith tthhe ppatitientt, andd ththe cliliniiciian’’s 
familiarity with usingg buprenorphine.

GradG dualll y l iincrease ddose over days; id increase in i
increments of 2/0.5 mg



Buprenorphine Inductionn
Conversion to C i bbuprenorphine//nalhi / l/ oxone

In virtually all circumstancces, induction can (and 
shoshoulld)d) beginbegin withith thethe ccooombinationombination tablettablet

For pregnant patients for wwhom buprenorphine is 
beingbeing uusedsed, inductioninduction aannndnd maintenancemaintenance sshouldhould bbee 
with monotherapy tabletts

IfIf inductioninduction waswas bbegunegun hwithhwith mmonotherapyonotherapy tabletstablets, 
switch  to combination tablets after 2-3 days 



Buprenorphine Stabilizattion / Maintenance

Stabilize on daily sublingual dose

ExpectExpect averageaverage dailydaily dodooseose willwill bebe somewheresomewhere 
between 8/2 and 32/8 mmg of 
buprenorphine/naloxobuprenorphine/naloxooneone

Higher daily doses moree tolerable if tablets are 
taken sequentially rathher than all at once



Stabilization / Maintenance
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Buprenorphine Stabilizattion / Maintenance

The patient should receive a ddaily dose until stabilized
Once stabilized, the patient caan be shifted to alternate day 

dosid ing ((e.g., every othther dayyd , MWFMWF, or every tthihirdd dday,  
MTh)

IncreaseIncrease dosedose onon dosingdosing dayday bbbyby amountamount notnot receivedreceived onon 
other days (e.g., if on 8 mg/dd, switch to 16/16/24 mg MWF)

(note:(note: dailydaily dosingdosing iiss recommrecommmendedmended, alternatealternate dayday dosingdosing 
may be useful for those atteending treatment programs 
wherewhere mmedicationedication iiss aadminisdminissteredstered oror forfor thosethose notnot 
wanting to take medication ddaily)



Withdrawal Using Buprennorphine

WITHDRAWAL IN </= 3 DDAYS (rapid)

WWiithdrawalthdrawal overover 44 toto 3030 daysdays (moderate(moderate period)period)

Withdrawal over more thhan 30 days (long term)



Withdrawal Using Buprennorphine

Withdrawal in </= 3 days (rapid)

Reports show buprenoorphine suppresses 
opioid withdrawal sigggns and syg ymptoms 
(better than clonidinee)



Withdrawal Using Buprennorphine

Withdrawal in </= 3 dayss (continued)

UsingUsing ssublingualublingual ttablabllets:lets:

First day:  8/2-12/3 mg sl

Second day:  8/2-12/3 mg sl

Third (last) da( ) y:  6//y 1.5 mgg sl



Withdrawal Using Buprennorphine

Withdrawal in </= 3 dayss (continued)

Buprenorpp phine is effeective in suppppressingg 
opioid withdrawal ssymptoms

LongLong--termterm efficacyefficacy isis notnot knownknown, aandnd isis 
most likely limited

StStudidies off othther withdithdddrawall moddalitilities hhave 
shown that such brief withdrawal periods 
are unlikely to resullt in long-term 
abstinence



Withdrawal Using Buprennorphine

Withdrawal in </= 3 dayss (rapid)

WITHDRAWITHDRAWWAALL OVEROVER 44 TTTOTO 3030 DADAYSYS 
(MODERATE PERIOD))

Withdrawal over more thhan 30 days (long term)



Withdrawal Using Buprennorphine

Withdrawal over 4-30 days

Although there are few sttudies of buprenorphine for 
such time periods, bupprenorphine has been 
shown more effective tthan clonidine over this 
timetime periodperiod (adults(adults andddand adolescents)adolescents)

However, outcomes not aas good as for longer 
periodsperiods ofof buprenorphbuprenorphineine withdrawalwithdrawal treatmenttreatment 
(longer than 30 days)



Withdrawal Using Buprennorphine

Withdrawal in </= 3 dayss (rapid)

WWiithdrawalthdrawal overover 44 toto 3030 daysdays (moderate(moderate period)period) 

WITHDRAWAL OVER MOORE THAN 30 DAYS 
(LONG TERM)



Withdrawal Using Buprennorphine
Withdrawal over >30 day (long term)

Not a well studied topic

Literature on opioid withdraawal can provide guidance; 
suggests longer, gradual wwithdrawal more effective 
thanthan shortershorter wwithdrawalithdrawal

Tapering schedule: 50% daiily to 8 mg; then slower taper 
depending on clinical judgggmentg j g

Many iterations of above arre effective

Medical withdrawal from buuprenorphine associated with 
much milder withdrawal thhan for full mu agonists



ComparisoComparison n ooff  SponSpontttantaneouseous  WithdrawalWithdrawalss

BlindBlind abrabruptpt discontindiscontinuationation ofof bbuprenorphprenorphineine 8mg/da8mg/day 

Only minor elevation of withdrawal scale scores

LessLess intensintensee thanthan heroiheroinn withdrawalwithdrawal

Less intense and briefer than methadonee withdrawal
Kosten, O’Connor NEJM 2003



PhysicianPhysician ClinicalClinical SupSuppportpport SystemSystem (PCSS)(PCSS)
A national mentoring network for physicians treating opioid 

dependence with buprenorphine.
To get involved or for assistance, either: 

Fill out Registration Form locatedd in the syllabus
PickPick upup aa PPCSSCSS bbrochurerochure aatt thethe rereegistrationegistration ddeskesk
Call:  1-877-630-8812
Email:  PCSSproject@asam.org
Go to the website:  www.PCSSmeentor.org

Your information will be automatically proovided to the PCSS. In order to best match 
you to a mentor please complete the fform in its entirety. If you do not wish your 
information to be provided to the PCSSS please indicate this on the Participant 
Registration form in your syllabus. 



Summary

Buprenorphine is effective aand safe when used for 
maintenance treatment off opioid dependence

Monitor patient during inducction with buprenorphine; 
best to keep patient at offfice after first dose to gauge 
effectivenesseffectiveness

Efficacy of buprenorphine inn management of 
withdrawalwithdrawal notnot wellwell determdetermminedmined, butbut withdrawalwithdrawal fromfrom 
buprenorphine may be miilder than withdrawal from 
otherother opioids;opioids; pprobablyrobably bbeeestest ifif conductedconducted ooverver 
longer periods


